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17730 Chicago Ave,

Lansing, IL 60438
Lab No.: 2009020296A
Inception: Feb 24, 2009

Test Type: Lead Report Date: Feb 24, 2009

SAMPLE IDENTIFICATION:
Copper coated wire sample.

PROCEDURE:

The sample was weighed and then stripped in-dilute HCl / HNO,. The part was removed,
rinsed, dried, and re-weighed to obtain the weight of coating. The solution was then
brought to 25 mL with deionized water and analyzaed for lead via atomic absorption
spectroscopy.

RESULTS:

Sample ID Lead (Ph)

Copper Coated 153 ppm

Respectfully Submitted,

Scientific Control Laboratories, Inc,

Lo oy

KW:kw Kevin Wasag, Materials Eng.
Laboratory Managear, x19

Note: It is our policy to keep copies of reports for six months. The data is kept on flle for up to three years. Samples (if applicatle) are
kept for three weeks, Samples that are hazardous will be returned to the client. If this policy poses a difficulty, please contact ug to
make other arrangements. If reproduced, our report must be reproduced completely. Any unauthorized slteration of this report
invalidates the content,
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